
 

STAFF REPORT 

SUBMITTED BY: Chris Frotten & Misty James  
DATE: August 4, 2022 

SUBJECT: New Recreation Centre Next Steps  
 

 

ORIGIN 

Since May 2018, we have been working on replacing our 50-year-old Recreation Centre building. Last July, 

we submitted an application to Infrastructure Canada’s Green and Inclusive Community Buildings Program 

in an effort to offset a portion of the capital cost. Unfortunately, our application was denied, and the 

current condition of the building has since severely deteriorated. In order to determine our next steps, 

we are requesting direction from Council.   

BACKGROUND 

In June of 2018, the work of designing a new centre was awarded to SNMArchitect and subsequent design 
[...]
The following costs are Order of Magnitude costs for the pumping stations and are considered to be for 
budgetary purposes only. They are based on our experience with similar upgrades and do not necessarily 
reflect a contractor bid price at time of tender. More detailed studies are required to develop more accurate 
prices based on a scope of work and timing of upgrades. Engineering studies are required to define 
contractors scope of work and prices will be affected by the required scope of work. 

 

Cost Estimate – Pumping Station Upgrades 

 PUMP STATION PROGRESS PLAN 

While costs have been identified for long and short-term upgrades. It would be unwise to start these 
without an engineering study to define the type of system and features that are required in the long term. 
The study should focus on the panel upgrades to establish a standard of quality and features for the panels 
that will ensure that they meet the anticipated long-term needs. The panels must be designed for SCADA 
implementation. It would be unfortunate if panels were replaced and then turned out not to be compatible 
with long term objectives.  Therefore, the first project to be undertaken should be the SCADA study in 
which the existing panels would be examined for capability for the long term and integration into the long-
term solution, and to determine how the SCADA system should be configured. Although we have identified 
7 panels to be replaced this should not be done until the SCADA study is completed and the needs have 
been properly identified. 

Budgetary Upgrade Costs
Short term Upgrades # Unit Cost Total Cost

Replace Panels (SCADA ready) 7 60,000$           420,000$              

Replace Hatches 2 10,000$           20,000$                

Bus Box upgrades 3 2,000$             6,000$                  

Replace WH PS6** 1 100,000$        100,000$              

Replace FM from WH PS6** 300 450$                 135,000$              

subtotal 681,000$              

Engineering studies and  designs 15% 102,150$              

Scada Planning (engineering) 1 25,000$           25,000$                

Total Short Term Upgrades 808,150$              

Long Term Upgrades # Unit Cost Total Cost

external valve metering chambers 24 60,000$           1,440,000$          

Scada implementation** 27 30,000$           810,000$              

level instumentation 24 4,000$             96,000$                

Electrical upgrades 24 10,000$           240,000$              

Hatch upgrades 18 10,000$           180,000$              

subtotal 2,766,000$          

Engineering studies and  designs 15% 414,900$              

Total Long Term Upgrades 3,153,300$          

notes:

** subject to further study

Cost for long Term Ugrades are time sensitive

HST excluded



Municipality of the District of Barrington  Page 10 
MoDB1701  November16, 2017 
EastPoint 309001 
 

 

 SEWAGE TREATMENT FACILITIES 

There are three sewage treatment facilities in the municipality with locations in Sherose Island, Woods 
Harbour, and Brass Hill. 

 SHEROSE ISLAND FACILITY 

The Sherose Island facility is a small treatment plant using Recirculating Sand Filter (RSF) technology. It 
serves a few buildings located in the vicinity including the Recreation Centre, an RV dump station and 
Property Services building. This treatment facility is relatively new (2012) and requires routine maintenance 
such as sludge removal and UV bulb maintenance in accordance with manufacturer’s instructions.  

The plant consists of: 

 42 M3 septic tank with an effluent filter; 
 42 M3 recirculation tank complete with pumps to the RSF bed; 
 A five-zone valve; 
 A 186 M2 recirculating sand filter bed complete with distribution and effluent pipes; 
 A stinger valve to discharge effluent;  
 An effluent pump and UV system; and 
 Outfall pipe. 

It is noted that some of the distribution pipes have become exposed at the surface of the RSF. These need 
to be protected. It appears that there may not have been enough pea gravel cover supplied during 
construction. It is recommended that at least 8” of clean pea gravel be placed over the RSF bed. 

It is important to monitor the sludge accumulation in the septic tank, recirculation tank and to clean the 
screens of the pump vaults and filters. High water levels can result from excessive flows or from failure to 
clean the screens and filters. On the visit high water levels were observed and reported to the operator. 

This facility needs only routine maintenance and to top up the pea gravel.  

No records were available for performance or flows.  The permit was not available for review, but it is 
anticipated that continuous flow monitoring is required. An effluent flow meter should be installed.   

There is also a dump station facility provided for tourists in RVs at the Sherose Island site. The RVs can 
drain their holding tanks into septic tanks which are periodically cleaned with a vacuum truck. The 
supernatant from the tanks is pumped to the Sherose Treatment facility.  

There are no obvious needs at this facility. 

 WOODS HARBOUR SEWAGE TREATMENT PLANT 

This plant was constructed on or about 1990 and has not had any upgrades. It is a Class 2 plant requiring 
monthly sampling and quarterly and annual performance reports.  

The plant consists of: 

 A headworks structure which has a bar screen and rock trap; (the bar screen drive is not functioning) 
 An oxidation ditch with an approximate volume of 400 M3 and having two 7.5 hp brush aerators; 
 A 20-foot diameter effluent clarifier complete with aluminum cover and sludge scraper mechanism; 
 Two 2.2 hp sludge return pumps; 
 Chlorine contact tank with liquid hypo chlorite feed pump; and 
 536 foot long, 8” diameter outfall.  



Municipality of the District of Barrington  Page 11 
MoDB1701  November16, 2017 
EastPoint 309001 
 

 

The control building is located over the chlorine contact tank. The building is in good condition but needs 
some minor exterior maintenance. The chemical feed for disinfection is located in the building. The building 
contains the electrical distribution and control MCC. The location of the chemical feed is not ideal. It should 
be in a separate room separated from the electrical facilities. There is also a hatch from the main room to 
the chlorine contact tank effluent weir. This could introduce moisture into the same area as the controls. 
The weir is the measuring point for plant flows. In future there will be a need to add dechlorination or 
convert to UV disinfection. Dechlorination could be added to the effluent at the weir but a sample point 
will need to be added to prove that there is no chlorine residual. The alternative is to abandon chlorine and 
implement UV disinfection as was done at Brass hill. If this was done it would be best done in a new building. 

In general, the plant is operating well and is physically in good condition and should not require any significant 
upgrades.   

It is likely that this plant would become the central SCADA facility for the Woods Harbour collection and 
treatment system. There is not much to control at this plant, so the function would be mostly to monitor 
the operating equipment. It is possible that the MCC could be upgraded with current monitors, and other 
instruments could be added to monitor effluent quality including suspended solids monitors. The SCADA 
system would provide better records of flow. Flow is currently recorded by hand once a day. It would be 
desirable to have continuous record of flow for trouble shooting the plant and identifying peak flows. 

The plant currently receives about 50,000 gpd of flow which is well within its capacity. The rating on the 
clarifier would be about 650 M3/d or about 170,000 USgpd with a peak capacity of about 425,000 USgpd. 
Examination of flow records indicates that there is no significant impact from inflow and infiltration.  

This plant would benefit from repair to the bar screen or from a new influent screen.  Inefficient screens 
lead to higher maintenance costs due to wipes etc. clogging sludge pumps and impinging on the aerator 
brushes. Although not required, it is advisable to have good screens at the headworks. Modern screens can 
remove material down to ¼ inch and protect downstream equipment.  They can also be fitted with 
screening dewatering and bagging for improved disposal. 

This plant does not require any major upgrades. Any upgrades which may be considered in future would 
be those required by the approval or to implement SCADA.  

 BRASS HILL SEWAGE TREATMENT PLANT 

This plant was constructed on or about 1990 and was upgraded in 2012. It is a Class 2 plant requiring 
monthly sampling and quarterly and annual performance reports.  All flow to the plant is delivered by PS9. 

The plant consists of: 

 A headworks structure which has a manual bar screen and rock trap;  
 An oxidation ditch with an approximate volume of 800 M3 and having four10 hp aspirating aerators; 
 A 34.66 foot diameter effluent clarifier complete sludge scraper mechanism; 
 Two 3 hp sludge return pumps; 
 UV disinfection; and 
 260 foot long 8” diameter outfall.  

The control building is in good condition but needs some minor exterior maintenance. The building contains 
a small lab, washroom, an office and the electrical distribution and control MCC.  There is also a 
maintenance bay. The electrical system was completely upgraded in 2012 and is in excellent condition. 



Municipality of the District of Barrington  Page 12 
MoDB1701  November16, 2017 
EastPoint 309001 
 

 

In general, the plant is operating well and is physically in good condition and should not need any significant 
upgrades.  At the time of the visit there was foaming on the surface of the oxidation ditch. This is common 
in extended aeration plants but makes it difficult to meet effluent TSS objectives.  It is often associated with 
excess grease in the influent and generally occurs during the summer season. Its impact can be seen in the 
TSS results between July and September. The Municipality may want to ensure that grease traps are required 
and maintained at restaurants discharging to the system. 

It is likely that this plant would become the central SCADA facility for the Barrington collection and 
treatment system. There is not much to control at this plant, so the function would be primarily monitor 
the operating equipment. It is possible that the MCC could be upgraded with current monitors, and other 
instruments could be added to monitor effluent quality including suspended solids monitors. The SCADA 
system would provide better records of flow. Flow is currently recorded by hand once a day. It would be 
desirable to have continuous record of flow for trouble shooting the plant and identifying peak flows. 

The plant has been converted from brush aerators to aspirating floating aerators.  Two of the four aerators 
were out of service at the time of the site visit. These aerators may not be the best way to achieve aeration 
requirements, but they do accomplish the task.  It would be possible to operate the aerators on SCADA 
control using DO monitoring to turn off two aerators when the load to the plant is low.  

The plant currently receives about 120,000 to 150,000 USgpd of flow which is well within its capacity. The 
rating on the clarifier would be about 1848 M3/d or about 487,000 US gpd with a peak capacity of about 
1,200,000 US gpd. Examination of flow records indicates that there is some impact from inflow which 
typically raises the flow to about 250,000 US gpd.  It is well within its peak capacity. Therefore, there is no 
need of upgrades to capacity. 

This plant does not need any major upgrades and upgrades which may be considered in future would be 
those required by the approval or to implement SCADA. For future consideration the plant would benefit 
from automated screens as discussed for Woods Harbour.  

  



Municipality of the District of Barrington  Page 13 
MoDB1701  November16, 2017 
EastPoint 309001 
 

 

 

 OPTIONS 

After completing the inspections of all of the structures listed in the MoDB assets the following options 
have been developed: 

Option 1: declare the existing Recreation Centre, Property Services, and Administration buildings as 
surplus and construct three separate purpose-built facilities as direct replacements. In the case of the 
Recreation Centre and the Property Services facility the new infrastructure would be constructed on 
adjacent lands at Sherose Island while the existing infrastructure is used to support the ongoing activities of 
each program. See drawing (ASK-002) for conceptual layout of a new Recreation Centre compared to the 
existing facility.  

The new Recreation Centre would be in the same general vicinity as existing;   

 To maintain tie with the recreation complex. 
 Day care facility uses adjacent services such as pool and rink. 
 Recognized gathering spot for community/sporting events. 
 Parking for evening and weekend activities. 

The new Recreation Centre would be:  

 A single-storey structure with frost wall and slab on grade. 
 Wood construction. 
 Electric heat. 
 Fully accessible to B651-12 Standards. 
 Provide greater flexibility for community events. 
 Would not be joined with the arena due to interferences with rink parking and the increased 

child/vehicle interaction; aesthetically the addition would give the appearance of an add-on and limit 
architectural options for the new recreational centre. 

The Property Services compound would be: 

 A single-storey structure with frost wall and slab on grade. 
 Wood construction. 
 Electric heat. 
 A two-bay truck garage would be constructed as an integral component of the building. 
 The pump house would be maintained at it’s present location. 

The new Administration building could be constructed at a new location along highway 3. With the size of 
the land area where the existing building is located, a new administration building could be constructed 
adjacent to the present building and sized to meet present needs. In either case the location would still 
provide the level of visibility as the present location provides. The building would be sized in accordance 
with today’s requirements. The new recreation building would be:  

 A single-storey structure with frost wall and slab on grade. 
 Wood construction. 
 HVAC system. 
 Fully accessible to B651-12. 



Municipality of the District of Barrington  Page 14 
MoDB1701  November16, 2017 
EastPoint 309001 
 

 

Option 2: declare the existing Recreation Centre, Property Services, and Administration buildings as 
surplus and construct a single purpose-built facility that would meet the needs of all three as either an 
addition to the Wickens Memorial Arena or a stand-alone facility adjacent to the arena.  

Attached drawing (ASK-004) “Proposed Space Allocation - 1 Level” shows a single-storey addition 
constructed along the side of the existing arena. This connection would be made at the existing door to 
provide an operational link. A playground to serve child-care requirements and layout for both assembly 
and gathering space, and support recreation administration could be achieved. 

Municipal Offices, public interaction and the Council Chambers would be adjacent to the recreation 
component. Both of these spaces are accessed from Park Lane. However, the attached Property Services 
garage would be accessed from the back portion of this site, providing user safety and vehicle traffic 
separation. 

Drawing (ASK-005) takes a similar approach but creates a two-story structure. This reduces overall 
footprint and provides a single, shared entry for the Municipal and Recreation functions. Although using less 
space on site, two stairwells and an accessible elevator will be required.  

Drawing (ASK-006) provides a two-storey addition on the gable end of the existing arena. The arena  
entrance and lockers remain in the current locations. The Recreation area can be on the grade level with 